Figure 1: Suggested Agitation Protocol
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Medical condition
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Agitated patient
Focused assessment (H&P, vitals)
Ask about or gauge subjective
level of distress

Y

>| Safety first for staff (remove
potential weapons from

patient’s room)

Offer food or drink.

Keep patient comfortable.
Attempt discussion with patient regard-
ing behavior, verbally de-escalate if
possible.*

!

Show of concern*

Intoxication/withdrawal

Lab tests as needed, treat-
ments as indicated (correct
electrolyte abnormalities:
glucose for hypoglycemia;
PTU/beta blockers for thy-
roid storm). If needed, con-
sider PO or IM haloperidol
(< 3 mg/day)** with or
without PO + IM benzodi-
azepine.* If require
higher-dose haloperidol

(> 3 mg/day), consider
risperidone* or
olanzapine.*

Key:

Primary psychiatric
disturbance

Undifferentiated agitation
or complex presentation

Y

Lab tests as needed,
treatments as indicated.
PO or IM benzodiazepines
such as lorazepam/
diazepam are preferred
for intoxication of sympa-
thomimetics or withdrawal
from alcohol. Consider
physostigmine for anti-
cholinergic poisoning.
Consider toxicology
consult.

PO medications if possible.
Consider 2 mg PO
risperidone + 2 mg PO
lorazepam.**

If IM/IV medications
needed, consider:

e IM/IV lorazepam

1-2 mg*** or versed
1-2.5 mg**

* IM olanzapine 10 mg***
* IM ziprasidone

10-20 mg#**

e IM haloperidol 2.5-10 mg
with a benzodiazepine** or
promethazine**

PO medications if
possible. Consider
1-2 mg PO
lorazepam.*

If IM/IV medications
needed, consider:

* IM/IV lorazepam
1-2 mg* or
midazolam 1-2.5 mg*

Y

Minimal restraints as needed,
removed as soon as possible.*

* Observational study or consensus
** Randomized trial, no blinding
*** Randomized double-blind trial
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